
 
 
 

 

15 January 2015 
          
CERTIFIED MAIL 
7011 2970 0003 5615 9871 
 
Greg Kollenborn 
Senior Hatchery Supervisor        CERTIFIED MAIL 
California Department of Fish and Wildlife 7010 1670 0002  0652 2029  
1234 East Shaw Avenue 
Fresno, CA 93710 

 

 
NOTICE OF APPLICABILITY; GENERAL WASTE DISCHARGE REQUIREMENTS FOR COLD 
WATER CONCENTRATED AQUATIC ANIMAL PRODUCTION FACILITY DISCHARGES TO 
SURFACE WATERS, ORDER R5-2014-0161 (CAAP GENERAL ORDER); CALIFORNIA 
DEPARTMENT OF FISH AND WILDLIFE, MOCCASIN CREEK FISH HATCHERY, TUOLUMNE 
COUNTY 
 
The California Regional Water Quality Control Board, Central Valley Region (Central Valley Water 
Board) issued a Notice of Applicability (NOA) to the California Department of Fish and Wildlife 
[...]
The Board’s rescission of prior waste discharge requirements and monitoring and reporting 
orders does not extinguish any violations that may have occurred during the time those waste 
discharge requirements or orders were in effect. The Central Valley Water Board reserves 
the right to take enforcement actions to address violations of prior prohibitions, limitations, 
specifications, requirements, or provisions of rescinded waste discharge requirements or 
orders as allowed by law.  

CV-SALTS Regulatory Considerations  

The Central Valley Water Board adopted Basin Plan amendments incorporating new 
programs for addressing ongoing salt and nitrate accumulation in the Central Valley at its 
31 May 2018 Board Meeting. These programs, once effective, could change how the Central 
Valley Water Board permits discharges of salt and nitrate. For nitrate, dischargers that are 
unable to comply with stringent nitrate requirements will be required to take on alternate 
compliance approaches that involve providing replacement drinking water to persons whose 
drinking water is affected by nitrates. Dischargers could comply with the new nitrate program 
either individually or collectively with other dischargers. For salinity, dischargers that are 
unable to comply with stringent salinity requirements would instead need to meet 
performance-based requirements and participate in a basin-wide effort to develop a long-term 
salinity strategy for the Central Valley. This Order may be amended or modified to 
incorporate any newly-applicable requirements. 

Reopener 

The conditions of discharge in the proposed Order were developed based on currently 
available technical information and applicable water quality laws, regulations, policies, and 
plans and are intended to assure conformance with them. It may be appropriate to reopen the 
Order if new technical information is received or if applicable laws and regulations change. 



INFORMATION SHEET, WASTE DISCHARGE REQUIREMENTS ORDER R5-2019-0058  
JOHN BAKER, LAURA BAKER, DENNIS BAKER AND ETHEL BAKER   
BAKER RANCH 
TUOLUMNE CITY SANITARY DISTRICT 
WASTEWATER TREATMENT PLANT 
TUOLUMNE COUNTY  
 
 

3 

Discharge Limitations and Provisions 

This Order contains flow limits to the wastewater treatment facility. This Order also 
establishes effluent limitations for BOD, TDS, and nitrate as nitrogen loading rate.  

The Provisions section of this Order requires submittal of technical and monitoring reports by 
the specified dates. 



ORDER R5-2019-0058                                                                                      ATTACHMENT A 

 
 
Drawing Reference: 
Report of Waste Discharge, 
January 2018 
 

 
LOCATION MAP 
BAKER RANCH 

TUOLUMNE CITY SANITARY DISTRICT 
WASTEWATER TREATMENT PLANT 

TUOLUMNE COUNTY 
 

GRINDING ROCK 
RESERVOIR 

BAKER RANCH 

WWTP 

TUOLUMNE CITY 



ORDER R5-2019-0058                                                                                      ATTACHMENT B 

 
 
Drawing Reference: 
Report of Waste Discharge, 
January 2018 
 

 
WWTP SITE PLAN 

TUOLUMNE CITY SANITARY DISTRICT 
WASTEWATER TREATMENT PLANT 

TUOLUMNE COUNTY 

 



ORDER R5-2019-0058                                                                                      ATTACHMENT C 

 
 
Drawing Reference: 
Report of Waste Discharge, 
January 2018 
 

 
LAND APPLICATION AREA SITE PLAN 

BAKER RANCH 
TUOLUMNE COUNTY 

 

SP-3
  



ORDER R5-2019-0058 ATTACHMENT D 

 
 

DRAWING REFERENCE: 
REPORT OF WASTE DISCHARGE, JANUARY 2018 

 

 

PROCESS SCHEMATIC 
TUOLUMNE CITY SANITARY DISTRICT 

WASTEWATER TREATMENT PLANT 
TUOLUMNE COUNTY 

 

CURRENT 
EFFLUENT 
SAMPLING 
LOCATION 

SUPPLEMENTAL 
WATER FROM 
TURNBACK CREEK 

PROPOSED SECOND EFFLUENT 
SAMPLING LOCATION 

PROPOSED FLOW    
METERS 

UNBLENDED EFFLUENT 
DIVERSIONS WILL BE 
ELIMINATED  

F 

F 



ORDER R5-2019-0058                                                                                      ATTACHMENT E 
 
 
 
 
 
 

 

Drawing Reference: 
TITLE 22, CALIFORNIA CODE 
OF REGULATIONS 

RECYCLED WATER SYMBOL 
BAKER RANCH 

TUOLUMNE CITY SANITARY DISTRICT 
WASTEWATER TREATMENT PLANT 

TUOLUMNE COUNTY 

 
 

NO SCALE 
 

 



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

ORDER NO. 5-01 -061 

WASTE DISCHARGE REQUIREMENTS 
FOR 

PINECREST PERMITEES ASSOCIATION, TUOLUMNE UTILITES DISTRICT 
AND UNITED STATES FOREST SERVICE 

PINECREST WASTEWATER TREATMENT PLANT 
TUOLUMNE COUNTY 

The California Regional Water Quality Control Board, Central Valley Region (hereafter Board), 
finds that: 

1. The Pinecrest Permittees Association (hereafter PP A) submitted a Report of Waste 
Discharge (RWD), dated 16 November 2000, for its wastewater treatment plant. PPA is 
responsible for the operation and management of the collection, treatment and disposal 
system that is owned by Tuolumne Utilities District (TUD). The collection, treatment and 
disposal system is situated on land owned by the United States Forest Service (USFS) and 
a portion of the sewage collection system is owned and administered by USFS. A 
recreational vehicle (RV) dump station, owned by USFS and situated on USFS property, 
discharges to the Pinecrest treatment plant. USFS has had a contract with TUD for 
treatment and disposal of the RV waste, however, the most recent contract has expired. 
Each entity shall hereafter be referred to individually as "PPA", "TUD", or "USFS", 
respectively, or jointly as "Discharger". 

2. PP A, TUD, and USFS shall be responsible for compliance with these WDRs as they apply 
to the wastewater collection, treatment, and disposal system, while USFS shall be 
responsible for compliance in regards to the RV dump station. 

3. The wastewater treatment and disposal facility is situated on USFS property at a latitude of 
38° 10' 53" and a longitude of 120° 00' 23". 

4. The wastewater treatment plant is near State Highway 108, approximately twenty-five 
miles northeast of Sonora in Section 28, T4N, Rl 8E, MDM&M, as shown on Attachment 
A, whieh is attached hereto and made part of the Order by reference. 

5. The RV dump station is just north of State Highway 108, approximately one half mile west 
of the Pinecrest turnoff, in Section 21, T4N, R18E, MDM&M. 

6. Order No. 85-179, adopted by the Board on 28 June 1985, prescribes requirements for the 
PP A wastewater treatment plant. This Order is neither adequate nor consistent with the 
current plans and policies of the Board. 

7. The wastewater collection system collects wastewater from the community of Pinecrest 
(approximately 350 residences), from private camps and resorts, and from USFS 
campgrounds, a ranger station, and the RV dump station. The plant influent flow rate is 
primarily driven by the population swings in the community. The permanent winter 



WASTE DISCHARGE REQU• ,MENTS ORDER NO. 5-01-061 
PINECREST WASTEWATER TREATMENT PLANT 
TUOLUMNE COUNTY 

population of the basin is less than 25 people. However, significant winter population 
increases occur on weekends. The peak season is from late June through late August. 

-2-

8. The influent to the system is primarily domestic in nature. The current monthly average 
off-season flows to the treatment plant range from approximately 30,000 gallons per day 
(gpd) to approximately 60,000 gpd. The monthly average peak-season flows increase to 
approximately 150,000 gpd. The design flow of the treatment plant is 240,000 gpd. 

9. The collection system consists of both gravity mains and force mains. The force mains 
service 29 pump stations. All but two of the lift stations are equipped with auto dialers as a 
spill prevention tool. The purpose of the auto-dialers is to alert PP A staff if a problem 
occurs and the liquid level in a lift station rises above a certain level. The remaining two 
lift stations are equipped with outside warning lights to alert passers-by of high liquid 
levels in the lift stations. The lift stations at the University of California's Camp Blue and 
Camp Gold are also are equipped with 20,000-gallon overflow tanks, to permit the 
continued operation of the wastewater systems at the camps, even if problems occur at the 
lift stations. 

10. The RV dump station is in service from May 1 to October 31 of each year. There is 
currently no means of measuring flow from the station. PP A has estimated that the 
average daily use throughout the six-month period is approximately 20 vehicles per day, 
and that peak use on busy Sundays is 50 to 100 vehicles per day. RV waste typically 
contains high strength waste. During peak times, wastewater from the RV dump station 
may cause slug loads that have the potential of upsetting the treatment plant. 

11. The treatment plant provides secondary treatment with chlorination. The flow enters the 
plant's headworks, which consist of a Parshall flume and a mechanical bar rake. The flow 
then generally goes to the one million-gallon aerated ballast pond in the summer and to the 
ballast pond pump station in the winter (when the ballast pond is generally not in use). 
Flow is then directed to the plant proper, passing first through a roto-strainer with solids 
being deposited into the first of two aerobic digesters and the liquid entering the first 
chamber of a three-chamber rotating biological contactor (RBC). The RBC effluent then 
flows to a secondary clarifier. Solids from the secondary clarifier are transported to the 
first digester. Wastewater flows through a chlorine contact chamber where it is disinfected 
and is then pumped to one of the six evaporation/percolation ponds for disposal. 
Supernatant from either of the two digesters is returned to the headworks. Typically, the 
contents of the first digester are periodically transferred to the second digester for final 
treatment before being pumped to the sludge drying beds. The treatment plant layout is 
shown on Attachment B, which is attached hereto and made part of the Order by reference. 

12. The ballast pond is the primary emergency wastewater storage facility. The pond is lined 
with a synthetic liner. During the summer months, the available storage capacity of the 
pond is typically 800,000 gallons or at least four days of summer flow. During the winter, 
the entire one million gallons is available for emergency purposes. A former USFS 
leachfield provides additional emergency disposal capacity of unknown volume. The 
intake to this field is located near the top of the ballast pond. Details regarding the 
leachfield system location and design are not available. Under normal usage, wastewater 
is pumped from the ballast pond to the treatment plant, but flow from the ballast pond can 
be directed to the evaporation/percolation ponds in emergency situations. 



WASTE DISCHARGE REQUIR..,H'iENTS ORDER NO. 5-01-061 
PINECREST WASTEWATER TREATMENT PLANT 
TUOLUMNE COUNTY 

., 
-.)-

13. After the final treatment in the second digester, sludge is pumped to the sludge drying 
beds, which are located approximately 100 feet east of the treatment plant. The beds are 
located approximately 400 feet horizontally and 50 feet vertically from Camp Gold, a 
University of California summer camp. The beds cover approximately one-quarter acre 
and contain asphalt liners. 

14. Debris and screenings from the headworks are placed in cans adjacent to the headworks to 
dewater, and are then transported to the Tuolumne County Transfer Station in Pinecrest. 
Sludge is bagged when dry and also transported to the Transfer Station for disposal. 

15. From the treatment plant, treated effluent is pumped to one of six evaporation/percolation 
ponds for disposal. Ponds are identified as Ponds #1 through #6 as shown on Attachment 
B. 

16. The evaporation/percolation ponds are located approximately 200 feet horizontally and 
50 feet vertically from the North Fork of the Tuolumne River. The ponds are unlined and 
are constructed in soils described as the Ducey soil series, which are the product of glacial 
outwash deposition of transported granitic materials. The soil depth in the vicinity of the 
treatment plant is estimated to be 8 to 11 feet, at which depth soil grades into basement 
rock. The soil is generally coarse textured, with moderately rapid permeability, and 
described as a coarse sandy loam to sandy clay loam. Percolation rates in the vicinity 
reportedly averaged approximately 12 minutes per inch. 

17. Because of concern over the potential for impact from the percolation ponds to the river, 
staff ordered monthly monitoring of the river in Fall 2000. Data collected to date is 
inconclusive. This Order requires continued monitoring and assessment of the river below 
the plant. If it is determined that surface water is not being impacted, groundwater 
monitoring may be required in the future to assess potential groundwater impacts below 
the site. 

18. The evaporation/percolation pond system is operated by rotating effluent through the 
ponds to allow each of the pond bottoms to be mechanically ripped each year to optimize 
percolation. Pond spillways are sandbagged when necessary during winter months when 
total storage volume approaches the capacity of the ponds. Pond dikes are approximately 
one foot higher than the top of pond spillways. · 

19. During the fall of 2000, PPA deepened evaporation/percolation Ponds #3, #4, #5, and #6, 
thereby increasing their combined holding capacity by approximately 3.4million gallons. 
The current holding capacity of the six evaporation/percolation ponds, with two feet of 
freeboard, is reportedly 10.13 million gallons. PPA is planning on deepening Ponds #1 
and #2 after those ponds are drained during the summer of 2001. The anticipated holding 
capacity of the six ponds, after those modifications are complete, is unknown. 

20. Based on PPA's RWD, the average biochemical oxygen demand (BOD) concentration of 
the wastewater influent to the plant is approximately 80 mg/1. Influent to the plant has not 
been analyzed for other constituents. 

21. Based on PPA's RWD, the average effluent strength is reportedly: 



WASTE DISCHARGE REQU1 .• v1ENTS ORDER NO. 5-01 -061 
PINECREST WASTEWATER TREATMENT PLANT 
TUOLUMNE COUNTY 

Biochemical Oxygen Demand: 
Settleable Matter: 
Total Coliform: 
pH: 

9 mg/I 
<0.1 mg/I 
5 MPN/lOOml 
6.6 pH units 

-4-

22. Because of heavy warm rains on heavy snow pack during the winter and/or spring of 1993, 
1995, 1996, 1997, and 1998, eight spills of treated and disinfected effluent from the 
evaporation/percolation ponds to the North Fork of the Tuolumne River were reported. 
The volume spilled during four of the events was not reported. The volume of spills 
during the other four events ranged from two million to eight million gallons per event. 

23. The University of California's Camp Gold is adjacent to and across the North Fork 
Tuolumne River from the plant. The river is heavily used by campers during summer 
months. 

24. The staff at the University of California summer camps has reported that nuisance odors 
from the treatment plant often occur, generally increasing in severity as the camping 
season progresses. However, during the summer of 2000, complaints regarding nuisance 
odors were received as early as June. PP A took action to adjust the treatment process and 
mitigate the odors, and staff received no odor complaints after that time. 

25. Federal regulations for stormwater discharges were promulgated by the U.S. 
Environmental Protection Agency on 16 November 1990 (40 CFR Parts 122, 123, and 
124). The regulations require specific categ~ries of facilities which discharge stormwater 
associated with industrial activities to obtain NPDES permits. The flow at this wastewater 
treatment plant is less than 1.0 mgd and therefore the Discharger is not required to apply 
for a stormwater NPDES permit. 

26. Surrounding land uses are primarily recreational and open space. 

27. The Board adopted a Water Quality Control Plan, Fourth Edition, for the Sacramento River 